Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

EXHIBIT 6

INDEX OF SUBMITTED MEASURED DATA

This exhibit contains the measured data for this equipment as follows:

EXHIBIT 6A — RF Power Output

EXHIBIT 6B — Audio Frequency Response

6B-1 —153.0125MHz, 12.5kHz Channel Spacing
6B-2 —153.0125MHz, 25kHz Channel Spacing (Not for FCC review)
6B-3 —157.7700MHz, 25kHz Channel Spacing (Part22)

EXHIBIT 6C — Audio Low Pass Filter Response

6C-1 —153.0125MHz, 12.5kHz Channel Spacing
6C-2 —153.0125MHz, 25kHz Channel Spacing (Not for FCC review)
6C-3 —157.7700MHz, 25kHz Channel Spacing (Part22)

EXHIBIT 6D — Modulation Limiting

6D-1 -153.0125MHz, 12.5kHz Channel Spacing
6D-2 —153.0125MHz, 25kHz Channel Spacing (Not for FCC review)
6D-3 —157.7700MHz, 25kHz Channel Spacing (Part22)

EXHIBIT 6E — Occupied Bandwidth

6E-1: 153.0125MHz, 12.5kHz, 2500Hz Audio Modulation Only, 11KOF3E Mask D

6E-2: 153.0125MHz, 25kHz, 2500Hz Audio Modulation Only, 16KOF3E Mask B (Not for FCC review)
6E-3: 153.0125 MHz, 12.5kHz, 2500Hz Audio and PL Tone Modulation, 11KOF3E Mask D

6E-4: 153.0125MHz, 12.5kHz, 2500Hz Audio and DPL Tone Modulation, 11KOF3E Mask D

6E-5: 153.0125MHz, 25kHz, 2500Hz Audio and PL Tone Modulation, 16KOF3E Mask B (Not for FCC
review)

6E-6: 153.0125MHz, 25kHz, 2500Hz Audio and DPL Tone Modulation, 16KOF3E Mask B (Not for FCC
review)

for FCC review)

6E-7: 153.0125MHz, 0.153 Test Pattern 4FSK Data (F2 BER) Modulation, 7K60FXD Mask D

6E-8: 153.0125MHz, 0.153 Test Pattern 4FSK Voice (F2 Silent) Modulation, 7K60OFXE Mask D

6E-9: 153.0125MHz, 0.153 Test Pattern 4FSK Data (F2 BER) & Voice (F2 Silent) Modulation, 7K60F1W
Mask D

6E-10: 157.770MHz, 25kHz, 2500Hz Audio Modulation Only, 16KOF3E (Part 22)

EXHIBIT 6F — Radiated Spurious Emissions

September 2014

6F-1 — 138.0125MHz, 12.5kHz Channel Spacing, 3.3W (Not for FCC review) and
153.0125MHz, 12.5kHz Channel Spacing, 3.3W

6F-2 — 162.0125MHz, 12.5kHz Channel Spacing, 3.3W and
173.0125MHz, 12.5kHz Channel Spacing, 3.3W

6F-3 — 138.0125MHz, 25kHz Channel Spacing, 3.3W (Not for FCC review) and
153.0125MHz, 25kHz Channel Spacing, 3.3W (Not for FCC review)

6F-4 — 157.77MHz, 25kHz Channel Spacing, 3.3W (Part 22)

6F-5 — 162.0125MHz, 25kHz Channel Spacing, 3.3W (Not for FCC review) and
173.0125MHz, 25kHz Channel Spacing, 3.3W (Not for FCC review)
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

EXHIBIT 6G — Conducted Spurious Emissions
6G-1 — 138.0125MHz, 12.5kHz Channel Spacing, 3.3W (Not for FCC review)
6G-2 — 138.0125MHz, 25kHz Channel Spacing, 3.3W (Not for FCC review)
6G-3 — 153.0125MHz, 12.5kHz Channel Spacing, 3.3W
6G-4 — 153.0125MHz, 25kHz Channel Spacing, 3.3W (Not for FCC review)
6G-5 — 157.7700MHz, 25kHz Channel Spacing, 3.3W (Part 22)
6G-6 — 162.0125MHz, 12.5kHz Channel Spacing, 3.3W
6G-7 — 162.0125MHz, 25kHz Channel Spacing, 3.3W (Not for FCC review)
6G-8 — 173.0125MHz, 12.5kHz Channel Spacing, 3.3W
6G-9 — 173.0125MHz, 25kHz Channel Spacing, 3.3W (Not for FCC review)

EXHIBIT 6H — Frequency Stability
6H-1 — Frequency Stability vs. Temperature
6H-2 — Frequency Stability vs. Supply Voltage
6H-3 — Frequency Stability vs. Temperature (Part 22)
6H-4 — Frequency Stability vs. Supply Voltage (Part 22)

EXHIBIT 6l — Transient Frequency Behavior
61-1 — 153.0125MHz, 12.5kHz Channel Spacing — Transmitter On
61-2 — 153.0125MHz, 12.5kHz Channel Spacing — Transmitter Off
61-3 — 153.0125MHz, 25kHz Channel Spacing — Transmitter On (Not for FCC review)
61-4 — 153.0125MHz, 25kHz Channel Spacing — Transmitter Off (Not for FCC review)

**  Please note that the above data were taken following the procedures and limits outlined in
TIA 603-D and RSS 119 during the month of September 2014. See Table 2 in ExQ07_test procedures

Radio model tested: AAH88JCP9JA2AN

Important Note: The data in this test report meets or exceeds the technical requirements of FCC Rule Parts 22, 90
and RSS 1109.

EXHIBIT 6
September 2014 SHEET 2 OF 33



Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

EXHIBIT 6A
RF Conducted Power Output Data

Frequency = 138.0125 MHz (Not for FCC review)

Output RF power 1.01 Watts
DC Voltage 3.70 Volts
DC Current 1.35 Amps
Output RF power 3.30 Watts
DC Voltage 3.70 Volts
DC Current 2.22 Amps

Frequency = 153.0125 MHz:

Output RF power 1.03 Watts
DC Voltage 3.70 Volts
DC Current 1.25 Amps
Output RF power 3.30 Watts
DC Voltage 3.70 Volts
DC Current 2.16 Amps

Frequency = 157.7700 MHz (Part 22):

Output RF power 1.02 Watts
DC Voltage 3.70 Volts
DC Current 1.22 Amps
Output RF power 3.30 Watts
DC Voltage 3.70 Volts
DC Current 2.22 Amps

Frequency = 162.0125 MHz:

Output RF power 1.00 Watts
DC Voltage 3.70 Volts
DC Current 1.19 Amps
Output RF power 3.29 Watts
DC Voltage 3.70 Volts
DC Current 2.33 Amps

Frequency = 173.0125 MHz:

Output RF power 1.02 Watts
DC Voltage 3.70 Volts
DC Current 1.21 Amps
Output RF power 3.30 Watts
DC Voltage 3.70 Volts
DC Current 2.28 Amps
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Applicant: Motorola Solutions Inc.

EXHIBIT 6B

Audio Frequency Response

FCC ID: AZ489FT3835 /IC: 109U-89FT3835

Tx Audio Response
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

TxAudio Response
157.7700MHz 25kHz Channel Spacing

11

/.
=

1 / &— 157.7700MHZ]

% /// Spec. Hi
= // "
E 4 ///// Spec. Lo
S “
E /?//
-§ 9 7
= /

-14 /

-19

100 1000 10000

Audio Frequency (Hz)

6B-3 —157.7700MHz, 25kHz Channel Spacing (Part22)

EXHIBIT 6
September 2014 SHEET 5 OF 33



Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

EXHIBIT 6C
Audio Low Pass Filter Response

Tx Audio Low Pass Filter Response

153.0125MHz 12.5KHz channel spacing

10.00
0.00
-10.00 i.
-20.00 .'
-30.00 1
-40.00
% -50.00

|

-60.00 11
|
'l
1

h — 1 53.0125MHz

Spec Limnit

-70.00
-80.00
-80.00 S .

-100.00

-110.00
1000.00 10000.00 10000000

AN
AN
N
‘--f_-;‘

Audio Frequency in Hz

6C-1 —153.0125MHz, 12.5kHz Channel Spacing

Tx Audio Low Pass Filter Response

153.0125MHz 25KHz channel spacing

10.00
0.00
-10.00
-20.00
-30.00

|

1

-40.00 ..
\
\
1

— 153.0125MHz

-R0.00D Spec Limit
-60.00
-70.00
-B0.00 |
-80.00 .

-100.00 — \vf"\-

-110.00
1000.00 10000.00 100000.00

dB

Audio Frequency in Hz

6C-2 —153.0125MHz, 25kHz Channel Spacing (Not for FCC review)

EXHIBIT 6
September 2014 SHEET 6 OF 33



Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

Tx Audio Low Pass Filter Response
157.7700MHz 25KHz channel spacing
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Applicant: Motorola Solutions Inc.

FCC ID: AZ489FT3835/1C: 109U-89FT3835

EXHIBIT 6D
Modulation Limiting
Modulation Limiting
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

Modulation Limiting
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

EXHIBIT 6E
BANDWIDTH CALCULATIONS:

Carson’s Rule for FM modulation is utilized to compute the bandwidth shown in the FCC emission designator. Carson’s
Rule is: BW=2*(M+ D) where: BW = Bandwidth

M= Maximum modulating frequency

D = Deviation

Standard Audio Modulation (25 kHz Channelization, Analog Voice) (Not for FCC Review)

Per CFR Title 47, Part 2, Section 2.201, the Carson’s Rule calculation for necessary bandwidth, BW = 2M +2DK, where M
= maximum modulating frequency in Hz, D = peak deviation in Hz, and K=1, is as follows:

In this case the maximum modulating frequency is 3.0 kHz with a 5.0 kHz deviation.
BW = 2(M+D) = 2*(3.0kHz + 5.0kHz) = 16kHz (16K0 designator)

Per CFR Title 47, Part 2, Section 2.201:

Frequency Modulation .............cooviiiiiiiiiiii e F
A single channel containing analogue information.......... 3
Telephony (including sound broadcasting) .................... E

The complete emissions designator for this transmitter is 16KOF3E.

Standard Audio Modulation (12.5kHz Channelization, Analog Voice)

Per CFR Title 47, Part 2, Section 2.201, the Carson’s Rule calculation for necessary bandwidth, BW = 2M +2DK, where M
= maximum modulating frequency in Hz, D = peak deviation in Hz, and K=1, is as follows:

In this case the maximum modulating frequency is 3.0kHz with a 2.5kHz deviation.
BW = 2(M+D) = 2*(3.0kHz + 2.5kHz) = 11kHz (11KO0 designator)

Per CFR Title 47, Part 2, Section 2.201:

Frequency Modulation .............ccoie i e, F
A single channel containing analogue information.......... 3
Telephony (including sound broadcasting)..................... E

The complete emissions designator for this transmitter is 11KOF3E.

4 Level FSK Digital Modulation Techniques

The modulation sends 4800 symbols/sec with each symbol conveying 2 bits of information for a data rate of 9600 bps in a
12.5 kHz channel, which is equivalent to 4800 bps per 6.25kHz. The maximum deviation D , of the symbol is defined as:

D =3h/2T
where:
h is the deviation index defined for the modulation

T is the symbol time (1/4800) in seconds

The deviation index, h , is 0.27. This yields a symbol deviation of 1.944 kHz at the symbol center. The mapping between
symbols and bits is shown below:
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

|3it|n1formatlon Blt;it 0 Symbol 4FSK Deviation
0 1 +3 +1.944kHz
0 0 +1 +0.648kHz
! 0 -1 -0.648KHz
! 1 -3 -1.944kHz

A Square Root Raised Cosine Filter is implemented for the modulation low pass filter. The input to the modulation low
pass filter consists of a series of impulses separated in time by 208.33 microseconds (1/4800 sec). The group delay of the
filter is flat over the passband for |f| < 2880 Hz. The magnitude response of the filter is given by the following formula.

|[F(f)] = magnitude response of the Square Root Raised Cosine Filter

IF(f)| = 1 for |f] < 1920Hz
IF(£)| = |cos( nf7 1920)| for 1920Hz < |f] < 2880Hz

[F(f)| = 0 for |f] > 2880Hz
where f = frequency in hertz.

The 4FSK modulator consists of a Square Root Raised Cosine Filter, cascaded with a frequency modulator.

et L_coe 1 Moty oo

4 Level FSK Digital Modulation (12.5 kHz Channelization, Digital Data)

Measurement'’s per Rule Part 2.202(c)(4) where employed because Part 2.202(g) Table Il A formulation produces an
excessive result using the value of K recommended in the Table. Therefore, the 99% energy rule (Title 47 CFR 2.989)
was used for digital mode and is more accurate than Carson’s rule. It states that 99% of the modulation energy falls
within X kHz, which in this case is 7.6kHz (7K60 designator).

Per CFR Title 47, Part 2, Section 2.201:

Frequency MOUIATION ..o e e e e F
A single channel containing quantized or digital information without the use of a modulating sub-carrier, excluding
tIME-AIVISION MUIIPIEX .. . et e e e e e e e e 1
Data Transmission, telemetry, telecommand ...............oooo i D

Note: This product utilizes a Time Division Multiple Access (TDMA) protocol.
The complete emissions designator for this transmitter is 7K60F1D.

4 Level FSK Digital Modulation (12.5kHz Channelization, Digital Voice)

Measurement'’s per Rule Part 2.202(c)(4) where employed because Part 2.202(g) Table Il A formulation produces an
excessive result using the value of K recommended in the Table. Therefore the 99% energy rule (title 47CFR2.989) was
used for digital mode and is more accurate than Carson’s rule. It states that 99% of the modulation energy falls within X
kHz, which in this case is 7.6kHz (7K60 designator).

Per CFR Title 47, Part 2, Section 2.201:

Frequency ModUIAtioN ...... ..o e e e e e e et e e e e e e e F
A single channel containing quantized or digital information without the use of a modulating sub-carrier, excluding
tIME-dIVISION MUIIPIEX .. ..t e e e e e e e e e e eeees 1
Telephony (including sound broadcasting) ..........ocviiriii i e e e E
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

Note: This product utilizes a Time Division Multiple Access (TDMA) protocol.
The complete emissions designator for this transmitter is 7K60F1E.

Digital (12.5 kHz Channelization, Digital Voice and Data)

Measurement'’s per Rule Part 2.202(c)(4) where employed because Part 2.202(g) Table Il A formulation produces an
excessive result using the value of K recommended in the Table. Therefore the 99% energy rule (title 47CFR2.989) was
used for digital mode and is more accurate than Carson’s rule. It states that 99% of the modulation energy falls within X
kHz, which in this case is 7.6 kHz (7K60 designator).

Per CFR Title 47, Part 2, Section 2.201:

Frequency ModUIAIoN ... e e e e e e e e e e e e e e e e F
A single channel containing quantized or digital information without the use of a modulating sub-carrier, excluding
tIME-AIVISION MUIIPIEX. .. .. et e e e e e e e e e e e e e e e eens 1

Combination of Data Transmission, telemetry, telecommand (D), and Telephony (E)...W
Note: This product utilizes a Time Division Multiple Access (TDMA) protocol.
The complete emissions designator for this transmitter is 7TK60F1W.

4 Level FSK Digital Modulation (12.5kHz Channelization, Digital Data)

Measurement’s per Rule Part 2.202(c)(4) where employed because Part 2.202(g) Table Il A formulation produces an
excessive result using the value of K recommended in the Table. Therefore, the 99% energy rule (Title 47 CFR 2.989)
was used for digital mode and is more accurate than Carson’s rule. It states that 99% of the modulation energy falls
within X kHz, which in this case is 7.6 kHz (7K60 designator).

Per CFR Title 47, Part 2, Section 2.201:

Frequency Modulation .............ccoeoiiii i F
Case not otherwise covered ..........cc.ovvveiiiiieeiie e, X
Data Transmission, telemetry, telecommand ................. D

Note: This product utilizes a Time Division Multiple Access (TDMA) protocol.
The complete emissions designator for this transmitter is 7TK60FXD.

4 Level FSK Digital Modulation (12.5kHz Channelization, Digital Voice)

Measurement'’s per Rule Part 2.202(c)(4) where employed because Part 2.202(g) Table Il A formulation produces an
excessive result using the value of K recommended in the Table. Therefore the 99% energy rule (title 47CFR2.989) was
used for digital mode and is more accurate than Carson’s rule. It states that 99% of the modulation energy falls within X
kHz, which in this case is 7.6kHz (7K60 designator).

Per CFR Title 47, Part 2, Section 2.201:

Frequency Modulation ..............coov i, F
Case not otherwise covered ..........cocovvvviiiiiieiine e, X
Telephony (including sound broadcasting) .................... E

Note: This product utilizes a Time Division Multiple Access (TDMA) protocol.

The complete emissions designator for this transmitter is 7TK60FXE.
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835
Conducted Antenna Occupied Bandwidth

Spectrum Analyzer setting as below:
RBW = 150 Hz, VBW = 15 kHz, Span = 40 kHz

Description Bandwidth Power (99%)
Carrier, 4FSK data, O.153 test pattern, 7K60F1D, 7K60F1E, 7K60F1W, 7 335KHz
7K60FXD, 7K60FXE '
Carrier, 2500 Hz Audio only 12.5kHz channel, 11KOF3E 9.798kHz
Carrier, 2500 Hz Audio, Private Line (PL) 12.5kHz channel, 11KOF3E 6.291kHz
Carrier, 2500 Hz Audio, Digital Private Line (DPL) 12.5kHz channel,

11KOE3E 6.260kHz

Carrier, 2500 Hz Audio only 25kHz channel, 16KOF3E 14.961kHz

Carrier, 2500 Hz Audio, Private Line (PL) 25kHz channel, 16KOF3E 11.936kHz

Carrier, 2500 Hz Audio, Digital Private Line (PL) 25kHz channel, 16KOF3E 11.701kHz
September 2014 EXHIBIT 6
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

Occupied Bandwidth Data
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835
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Applicant: Motorola Solutions Inc.
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

= Agilent 17:38:55 Jul 14, 2014 L Trace
Trace
2 3
Clear Hrite
Max Hold
Min Hold
V1 M2 |
S3 FS View
A
W, Blank
‘ﬂ'*,ﬁ,q'q;,f'ﬂ“r’-.ﬁ:, = [a‘—-’n’l‘y =
I’:]']'ll I
sl More
1 of 2

pyright 2000-2005 Agilent Technologies

6E-9: 153.0125MHz, 0.153 Test Pattern 4FSK Data (F2 BER) & Voice (F2 Silent) Modulation, 7TK60F1W Mask D

Agilent 12:41:11 Jul 14, 2014 L Freg/Channel

Center Freq

fitten 2@ dB & 157770000 Mz

Start Freq
157.670000 MHz

|Display line 26dBc]|

Stop Freq
157.670000 MHz

CF Step
20.0000000 kHz
Huto Man

Freq Offset
0.00000000 Hz

Signal Track
On Qff!

6E-10: 157.770MHz, 25kHz, 2500Hz Audio Modulation Only, 16KOF3E (Part 22)

EXHIBIT 6
September 2014 SHEET 18 OF 33



Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

**NOTE:-

For 4FSK Digital Modulation, 12.5kHz Data 7K60F1D & 7K60FXD would be the same. Therefore only
measurements with 7K60FXD shown above.

For 4FSK Digital Modulation, 12.5kHz Voice 7K60F1E & 7K60FXE would be the same. Therefore only
measurements with 7K60FXE shown above.

All measurements of Occupied Bandwidth which are shown on the above plots are measured using a
Spectrum Analyzer

Measurement using a Spectrum Analyzer must use a 30dB attenuation in order to avoid damage to it
Therefore the reference power level (Ref) shown on each plot refers to its true power level
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Applicant: Motorola Solutions Inc.

EXHIBIT 6F
Transmitter Radiated Spurious Emissions
Transmit Radiated Spurious Emissions:

FCC ID: AZ489FT3835 / IC: 109U-89FT3835

AAHBEJCPYJAZAN PMUD33344A
Tx Power, 3.3 Watts

138.0125 MHz Channel Spacing 12.5kHz | SN 546T QP0061
. L \ Horizontal Meas red Emission | Vertical Mess ured Emission Equiv
il ) cC (¥ ) X . N
Frequency (MHz) FCC Limit (dBmj Equiv. Pwr Into |deal Dipole (dBm) | Par Into Idesl Dipole (dBm)

28,0350 =20 81,79

4140375 20 5233

5520500 =20 -

590.0835 -20 -

228 0TE0 =20 -

B68.087E -20 -58.40

1104, 1000 =20 -

1242 1128 -20 -

13820 1250 . i Ao B2

Radiated Spuricus Emissions
o [ e T A e = - S
E Ao Sy Pwr o ksl Dipode
m ) r (B}
o - 1 L]
E 0 I ¥ - ‘ [ ] — varical M samurad EEson
- i [ .EA:lJIl P Inco lidkeail Dipode
5 FCC Rule Part 90 Compliance Demonstration || =
E =50 ] — FCC Lt (dSem)
i -m 1 i
ITEOIS0 4140375 5520500 GR005I5  EZEOTS0 SSS508TS 11044000 12421125 13801250
Frequency (MHz}

Trans mit Radiated Spurious Emissions: AAH88JCPIYJAZAN PMUD3334A

Tx Power, 3.3 Watts

153.0125 MHz Channel Spacing 12.5kHz | SN 546T QP0061
. _— . Horizontal Mess wred Emission | Wertical Mess ured Emission Equiv
il ) cC {H ) X . N
Frequency {MHz) FEC Limit {dBm) Equiv. Pur Into Idesl Dipole (dBm) | Par Into Idesl Dipole (dBm)

2068.0250 -0 -

4580378 20 -3 8

8120500 -20 -58.38

7850828 20 -5833

518.0750 -20 -

10710875 -20 -

1224.1000 -20 -

13771125 -20 -

15201250 =20 -

Radiated Spuricus Emissions
o iz s e
E o Emimsion Syuly . Par o
m 1 el O pale (S
T ol - Q- - __
E 30 [ ertiza M sy e Ermision)
— Soyuly Bar bnio Idesl Dip ok
C 40 asm
G
E — — — FCC Lt (diSer)
-t 1 m ”
I060Z50  45B03TS 120500 TSSOEDS  SME0TS0 10TAOETS 1IZ41000 13771125 153001250
Frequency (MHz}

* Indicates the spuricus emission could not be detected due to noise limitations or ambients.
The data presented here was taken using the substitution method as found in the TIA/EIA-G603 document.

Motorola Plantation EMC Lab — Test Performed by: Curt Mc Lennan
FCC Reqgistration: 91932 / Industry Canada: 1C109U-1

September &, 2014

6G-1 — 138.0125MHz, 12.5kHz Channel Spacing, 3.3W (Not for FCC review) and
153.0125MHz, 12.5kHz Channel Spacing, 3.3W
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835 /IC: 109U-89FT3835

Trans mit Radiated Spurious Emissions: AAHSSJCPIJAZAN PMUD3334A
Tx Power 3.3 Watts

162.0125 MHz Channel Spacing 12.5kHz | SN 546T QP0061
) . — . Haorizontal Measured Emission | Vertical Meas ured Emission Equiv
Frequency (MHz) FCC Limit (dBm) Equiv. Pur Inte Ideal Dipcle (dBmi | Par Inte ldesl Dipole (dBm)

204,0250 -20 - -
488, 0275 20 48,20 -
5450500 20 53,82 -
B10.0625 20 B2 43 -
9720750 20 - -
11240875 20 - -
12561000 20 - -
14551125 20 - -
16201250 o0 - -

Radiated Spuricus Emissions

(=]

-10 4 I H orizonral Messored Enission
Equi. Pwr Inoo Iidesl D pale
(oEm

ey tioail Mea sared Emisslion
Equiv Pwr Inso idesi Dol
(diEemh

Emission Level dBm
ok £ 8 &

FCC Lk (o

3

3240250 4S505TS  B4E0S00  E100EDS  STIOTS0 11340875 12864000 14521125 48304250
Frequency (MHz)

Trans mit Radiated Spurious Emissions: AAH88JCPOJAZAN PMUD3334A
Tx Power 3.3 Watts

173.0125 MHz Channel Spacing 12.5kHz | SN 546T QP0061
) . - \ Haorizontal Mess red Emission | Wertical Meas ured Emission Equiv
Frequency (MHz) FCC Limit (dBm) Equiv. Pur Inte Ideal Dipcle (dBmi | Par Inte ldesl Dipole (dBm)

40,0250 20 50,54 -
F18.0375 20 - -
£22 0500 20 - -
8650635 -20 - -
1038 0750 20 - -
1211.0875 -20 - -
1384 1000 20 - -
1557.1125 20 - -
17230, 1250 20 - -

Radiated Spurious Emissions

=10 —H orirorral M essunesd

Emimsion Syu . Par o
-0 o s | Do (ST
BTy

= vierticail M s o [Emission

Emission Level dBm

40 4 Souiv Bt Ino ldeal D ipode
{dEem

-z

&0 4

FCC Lk {aiEery

-l

SME0250 51900375 S9T0S00 EESOS2S  10SEOTS0 12110ETS 1341000 1557 1125 1TI0ZS0

Frequency (MHz}

* Indicates the spurious emission could not be detected due to noise limitations or ambients.

The data presented here was taken using the substitution method as found in the TIAEIA-603 document.

Motorola Plantation EMC Lab — Test Performed by: Curt Mc Lennan September 8, 2014
FCC Reaqistration: 91932 / Industry Canada: IC1090U -1

6F-2 — 162.0125MHz, 12.5kHz Channel Spacing, 3.3W and
173.0125MHz, 12.5kHz Channel Spacing, 3.3W
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835 /IC: 109U-89FT3835

Transmit Radiated Spurious Emissions: AAHS88JCPIJAZAN PMUD3334A
Tx Power. 3.3 Watts

138.0125 MHz Channel Spacing 25kHz | SN 546T QP0061
. e Haorizontsl Messured Emission | Vertical Meas red Emission Equiv
Frequency {MHz) FEC Limit {dBm) Equ?'wl.zgmsmu |:u;| Dipm.: [5;1:11 FI-D:Ir |m:de;a| Dip;: E:g m?um
76,0250 13 £1.21 -
4140375 13 Fr e -
EEZ 0500 13 - -
B90.0625 EE) - .
£28.0750 13 - -
66,0875 13 ) -
1104, 1000 13 - -
1242 1125 13 - -
1380 {280 _13 ﬁ':!l 27 =
Radiated Spuricus Emissions
o o Tl M ey ad Emimsion
ﬂEJ g ;1{::. Pwr o ] Dol
7 7 Frequency Tested is Not Applicable for e
. _— =
- i i [ .El:lJIl Pwr ImRo Ideal Dipods
E FCC Rule Part 90 Compliance Demonstration
= FCC L (diSem)
E ] I —_— FCC 1L (dSem)
tim B B .L

ITEO2S0 4140375 S52.0S00 GI005I5  EZEOTS0 SSS0ETS 11041000 12421125 13801250
Frequency (MHz}

Trans mit Radiated Spurious Emissions: AAH88JCP9JA2AN PMUD3334A
Tx Power. 3.3 Watts

153.0125 MHz Channel Spacing 25kHz | SN 546T QP0061
L Haorizontal Mess red Emission | Vertical Meas ured Emission Equiv
I i CC | ) . . -
Frequency {MHz) FEC Limit {dBm) Equiv. Pwr Intc ldes| Dipole (dBm) | Par Into Idesl Dipole (dBm)

306.0250 1= . "

450038 =13 AT ZT -

8120500 =13 -58.07 -

Fis a1 =13 o2 -

518.0750 =13 - -

1071.0ETE =13 - -

1224 1000 =13 - -

1377 1125 =13 - -

1530.1280 =13 - -

Radiated Spuricus Emissions
0 oz s e
Smilsslon Sl Par IRo
E g deeni D poie (@S
m 0] - - - - -
° o
E . | — e U T R =g b ]
2 3 Equlv Pt o idesl Db ok
p— e
@
E — — — FCC Limi jmsm)
= | B
3050250 4530375 6120500 TESOSIS  S1S0TS0 10TA0ETS 12341000 137T1Z5 153001250
Frequency (MHz}

* Indicates the spurious emission could not be detected due to noise limitations or ambients.
The data presented here was taken using the substitution method as found in the TIAEIA-G03 document.

Motorola Plantation EMC Lab — Test Performed by: Curt Mc Lennan September 9, 2014
FCC Reqistration: 91932 / Industry Canada: 1C1090U-1

6F-3 — 138.0125MHz, 25kHz Channel Spacing, 3.3W (Not for FCC review) and
153.0125MHz, 25kHz Channel Spacing, 3.3W (Not for FCC review)
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835 /IC: 109U-89FT3835

Transmit Radiated Spurious Emissions: AAHEBJCP9JA2ZAN PMUD3334A
Tx Power: 3.3 Watts

15777 MHz Channel Spacing 25kHz | S/N 546TQP0061
. . . Heorizental Measured Emission | Wertical Measured Emission Equiv

Frequency (WHz) FCC Limit (dBm) Equiv. Pwrinto Ideal Dipole @Bm)|  Pwrinto Ideal Dipole (@Bm)

315.5400 _13 * *

473.3100 =13 -45.05 *

631.0800 =13 E *

T88.8500 -13 £1.12 *

048 5200 =13 £3.21 *

1104 3900 =13 * *

1262 1600 =13 = *

1419.9300 =13 E *

1577 7000 -13 = E

Radiated Spurious Emissions
0

= 104 I Horizontal Measued Emission

% Equiv. Pwr Into ideal Dbale

= a0 (oBm}

g

& -0

- E=—=1Vekal Messured Emlssin

& 40 Equiv Pwr into ideal Dipalke

® (aBm}

E =50 T I

o0t - -

— FCC Limi @5m)
H =

3155400 4733100 6310800 7858500 GS466200 11043900 12621600 14199300 15777000
Frequency (MHz)

6F-4 — 157.77MHz, 25kHz Channel Spacing, 3.3W (Part 22)
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835 /IC: 109U-89FT3835

Trans mit Radiated Spurious Emissions: AAH88JCPIJAZAN PMUD3334A
Tx Power 3.3 Watts

162.0125 MHz Channel Spacing 25kHz | S/N 546TQP00G1
) . e \ Horizontal Messured Emission | Vertical Meas ured Emission Equiv
Frequency (MHz) FCC Limit {dBm) Equiv. Pr Into Ideal Dipcle (dBm) | Pwr Inte ldesl Dipcle (dBm)
2220250 13 - -
485,0375 13 _an.68 -
548 0500 13 5204 -
210.0625 13 E274 -
20750 13 -5R.48 .
11280875 13 - -
12861000 13 - -
14581125 13 - -
1620 1950 EE) - -

Radiated Spuricus Emissions

(=]

-10 4 . H orizontal Messured Eriszion)
Equiv. Par Imo ideal D polke

(@S

=0 veriical Measred Smission
Equiv Pwr im0 Ideal Dol
(@S

Emission Lewel dBm
b b & & 4

FCC Lk { dSerh

3240250 4860375 G450S00  E1006D5  STIOTS0 11340875 19S.1000 14581135 18201250
Frequency {MHz}

Trans mit Radiated Spurious Emissions: AAH88JCPIJAZAN PMUD33344
Tx Power. 3.3 Watts

3

173.0125 MHz Channel Spacing 25kHz | /N S46TQP00G1
) . —— . Haorizontal Messured Emission | Vertical Meas ured Emission Equiv
Frequency (MHz) FCC Limit (dBm) Equiv. Pwr Into Ideal Dipcle (dBmj | Par Into ldesl Dipole (dBm)
360250 2 -58.30 -
90375 13 . .
620500 13 . -
BE5.0625 13 - -
1038 0750 13 . -
1211.0875 13 . -
13841000 -13 - -
1557.1125 13 . -
1730 1250 13 . -

Radiated Spuricus Emissions

=10 — oz M s ares

E -0 H M

m Srvilmmion Sl . Bt e
T .z e | gl (S
e

- ——ertical M samur e Eimsion
E 404 Equiy Far o ldes] D pode
L sl

E 2o (S

E

w FCC: Limit {@Een)

- -j
-70 4

ME0250 5190575 6920500 ESS0525  103EO0TS0 1211.0ETS 1341000 15574125 1TI01250

Frequency (MHz}

* Indicates the spurious emission could not be detected due to noise limitations or ambients.
The data presented here was taken using the substitution method as found in the TIAEIA-603 document.

Motorola Plantation EMC Lab — Test Performed by: Curt Mc Lennan September 9, 2014
FCC Registration; 91932 / Industry Canada: IC1090 -1

6F-5 - 162.0125MHz, 25kHz Channel Spacing, 3.3W (Not for FCC review) and
173.0125MHz, 25kHz Channel Spacing, 3.3W (Not for FCC review)
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

EXHIBIT 6G

Transmitter Conducted Spurious Emissions

Note: Lines on graphs correspond to the FCC limit of —13dBm for 25kHz and -20dBm for 12.5kHz.
Spurs which are not shown is less than 100dB

Tx Conducted Spurious Emmisions
138.0125MHz 12.5kHz Channel Spacing
0.0

-10.0 Spec I.imiL -zodﬁL

-20.0
-30.0
-40.0
-50.0 -
-60.0 -
-70.0 ~

-80.0 -
-90.0 -
-100.0 ~

2Fc 3Fc 4Fc SFc oFc 7Fc 8Fc 9Fc 10Fc
Harmonics at 138.0125MHz 12,5kHz

Spur Level {dBm)

6G-1 — 138.0125MHz, 12.5kHz Channel Spacing, 3.3W (Not for FCC review)

Tx Conducted Spurious Emmisions
138.0125MHz 25kHz Channel Spacing

$pec Limit: -13dBm

Spur Level (dBm)
n
(=]

80 -
a0 -
-100 -~

2Fc 3Fc 4Fc 5Fc bFc 7Fc 8Fc SFc 10Fc
Harmonics at 138.0125MHz 25kHz

6G-2 — 138.0125MHz, 25kHz Channel Spacing, 3.3W (Not for FCC review)
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

Tx Conducted Spurious Emmisions
153.0125MHz 12.5kHz Channel Spacing
0.0
-10.0 Spec lei‘t:_-loﬂﬁ'l
. -200
cEn -30.0
Z -40.0
2 500 -
S 600 -
a 700
(7]
-80.0 -
B EEEEHEEES
-100.0 +
2Fc 3Fc AFc 5Fc 6Fc 7Fc 8Fc SFc 10Fc
Harmonics at 153.0125MHz 12.5kHz
6G-3 — 153.0125MHz, 12.5kHz Channel Spacing, 3.3W
Tx Conducted Spurious Emmisions
153.0125MHz 25kHz Channel Spacing
0 Spec Limit: -13dBm
-10
_ -20
:En -30
= 40
2 50 -
S .60 -
2 70 -
(7]
-80
S = En Em Em A= B
-100 -
2Fc 3Fc 4Fc 5Fc 6Fc 7Fc 8Fc 9Fc 10Fc

Harmonics at 153.0125MHz 25kHz

6G-4 — 153.0125MHz, 25kHz Channel Spacing, 3.3W (Not for FCC review)
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

Tx Conducted Spurious Emmisions
157.7700MHz 25kHz Channel Spacing

Spec Limit: -13dBm

Spur Level (dBm)
o
o

80 -
90 -
-100 -

2Fc 3Fc 4Fc 5Fc 6Fc 7Fc 8Fc 9Fc 10Fc
Harmeonics at 157.7700MHz 25kHz

6G-5 — 157.7700MHz, 25kHz Channel Spacing, 3.3W (Part 22)
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

Tx Conducted Spurious Emmisions
162.0125MHz 12.5kHz Channel Spacing

-10 pec leliJ: -20dBm

Spur Level (dBm})
tn
o

80 -
90 -
-100 -~

2Fc 3Fc 4Fc 5Fc 6Fc 7Fc 8Fc 9Fc 10Fc
Harmonics at 162.0125MHz 12.5kHz

6G-6 — 162.0125MHz, 12.5kHz Channel Spacing, 3.3W

Tx Conducted Spurious Emmisions
162.0125MHz 25kHz Channel Spacing

Spec Limit: -13dBm

Spur Level {dBm})
n
o

-80
90 -
-100 ~

2Fc 3Fc 4Fc 5Fc 6Fc 7Fc 8Fc 9Fc 10Fc
Harmonics at 162.0125MHz 25kHz

6G-7 — 162.0125MHz, 25kHz Channel Spacing, 3.3W (Not for FCC review)
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

Tx Conducted Spurious Emmisions
173.0125MHz 12.5kHz Channel Spacing

-10 Spec leLt: -20dBm

Spur Level (dBm})
&
o

-80 -
.90 -
-100 -

2Fc 3Fc 4Fc S5Fc 6Fc 7Fc 8Fc 9Fc 10Fc
Harmonics at 173.0125MHz 12.5kHz

6G-8 — 173.0125MHz, 12.5kHz Channel Spacing, 3.3W

Tx Conducted Spurious Emmisions
173.0125MHz 25kHz Channel Spacing

Spec Limit: -13dBm

Spur Level {dBm)
n
[

-80
90 -
-100 -+

2Fc 3Fc 4Fc 5Fc bFc 7Fc 8Fc SFc 10Fc
Harmonics at 173.0125MHz 25kHz

6G-9 — 173.0125MHz, 25kHz Channel Spacing, 3.3W (Not for FCC review)
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

Exhibit 6H
Frequency Stability

Frequency Stability (153.0125MHz) vs. Temperature
3
25
2
g 1.5
= 1 Upper Limit ¢.5ppm
z
A e e S I R B B E——
£ o &
& -05 =
E 1 Lower Limit -0,5ppm
E -1.5
-2
25
-3
-30 =20 -10 0 10 20 30 40 50 60
Temperature {deg C)
6H-1 — 153.0125MHz, Frequency Stability vs. Temperature
Frequency Stability (153.0125MHz) vs. Supply Change
3
2.5
2
g 1.5
E 1 Hpper-timit-0-5ppm
% 0.5 s
2 0 5
E 0.5 mmmm———
g b. Lower Limit +:0.5ppm
- 4
e /

/(25 -20 -15 -10 -5 0 5 10 15 20 25

Minimum supply voltage is 2.96V, 20% below the | SuUPPly Change in Percentage %
nominal voltage. Transmitter cannot operate
below this point.

6H-2 — 153.0125MHz, Frequency Stability vs. Supply Voltage
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

Frequency Stability (157.7700MHz) vs. Temperature

0.5 ——————————————————————————————————— ——

Frequency Stability (ppm)
&
woo

-15
-2
25
-3
-30 20 -10 0 10 20 30 40 50 60
Temperature (deg C)
6H-3 — 157.77 MHz, Frequency Stability vs. Temperature (Part 22)
Frequency Stability (157.7700MHz) vs. Supply Change
3
2.5
2

=
L

1 UppertimitO:

Ppm

£y
—

wer Limit|-0.5ppm

/-25 -20 -15 -10 -5 Q 5 10 15 20 25

Supply Change in Percentage %

Frequency Stability {ppm)
o

Minimum supply voltage is 2.96V, 20% below
the nominal voltage. Transmitter cannot
operate below this point.

6H-4 — 157.77 MHz, Frequency Stability vs. Supply Voltage (Part 22)
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

EXHIBIT 6l
Transient Frequency Behavior

FCC Limit -76.5THe

1,=20ms

T [— I Jﬂj il 15.950900000 ms

o] T

6l1-1 — 153.0125MHz, 12.5kHz Channel Spacing — Transmitter On

6.25Kl11z

FCC Limit -76.51Hz

LY =]

PSR - 15993000000 ms

61-2 — 153.0125MHz, 12.5kHz Channel Spacing — Transmitter Off
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Applicant: Motorola Solutions Inc. FCC ID: AZ489FT3835/IC: 109U-89FT3835

FCC Limit +76.51Hz

\

NN Ao b s e B At ¥,

=

FCC Limit -76.5111x

,=20ms

NN

v I @~

FCC Limit 176.5111z
112.5K11x

e L T -12.5KI117
FCC Limit -76.51Hz 12.3K1)

T |eezgl PV -15.555000000 ms

Scales

61-4 — 153.0125MHz, 25kHz Channel Spacing — Transmitter Off (Not for FCC review)
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